MRT Technology (Suzhou) Co., Ltd  Report No.: R2551041069-U201
Phone: +86-512-66308358 Report Version: V02
Web: www.mrt-cert.com Issue Date: 2025-09-03

RF MEASUREMENT REPORT

FCC ID: 2BFH8PROSSLTELA
Applicant: UAB "Ruptela"
Product: Pro5S

Model No.: Pro5S-LTE-LA-BT
Brand Name: Ruptela

FCC Classification: Digital Transmission System (DTS)

FCC Rule Part(s): Part 15 Subpart C (Section 15.247)

Result: Complies
Received Date: 2025-06-25
Test Date: 2025-07-23 ~ 2025-08-07
. . ' \\\\\llll/,I,/
Reviewed By: o e ‘\\\\/—///
Kevin Guo
Approved By: Dubin Ukt [ACCREDITED]
, Dl 1 W TESTING LABORATORY
Robin Wu e CERTIFICATE #3628.01

The test results relate only to the samples tested.

This equipment has been shown to be capable of compliance with the applicable technical standards as
indicated in the measurement report and was tested in accordance with the measurement procedures
specified in ANSI C63.10-2013. Test results reported herein relate only to the item(s) tested.

The test report shall not be reproduced except in full without the written approval of MRT Technology (Suzhou)
Co., Ltd.

Template Version: 2.0 1 of 85




Revision History

Report No. Version Description Issue Date Note
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1. General Information

1.1. Applicant
UAB "Ruptela"
Perkiinkiemio g. 6, LT-12130, Vilnius, Lithuania

1.2. Manufacturer
UAB "Ruptela”
Perkdnkiemio g. 6, LT-12130, Vilnius, Lithuania

1.3. Testing Facility

X Test Site — MRT Suzhou Laboratory

Laboratory Location (Suzhou - Wuzhong)

D8 Building, No.2 Tian’edang Rd., Wuzhong Economic Development Zone, Suzhou, China
Laboratory Location (Suzhou - SIP)

4b Building, Liando U Valley, No.200 Xingpu Rd., Shengpu Town, Suzhou Industrial Park, China
Laboratory Location (Suzhou - Wujiang)

Building 1, No.1 Xingdong Road, Wujiang, Suzhou, Jiangsu, People’s Republic of China

Laboratory Accreditations

A2LA: 3628.01 CNAS: L10551
FCC: CN1166 ISED: CNOO0O1

[ |R-20025 [ 1G-20034 [ ]C-20020 [ ]T-20020
veer []R-20141 [1G-20134 []C-20103 [ ]T-20104

] Test Site — MRT Shenzhen Laboratory

Laboratory Location (Shenzhen)

1G, Building A, Junxiangda Building, Zhongshanyuan Road West, Nanshan District, Shenzhen,
China

Laboratory Accreditations

A2LA: 3628.02 CNAS: L10551
FCC: CN1284 ISED: CN0O105

] Test Site — MRT Taiwan Laboratory

Laboratory Location (Taiwan)

No. 38, Fuxing 2nd Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)

Laboratory Accreditations

TAF: 3261
FCC: 291082, TW3261 ISED: TW3261
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VRT

Report No.: R2551041069-U201

1.4. Product Information

Product Name

Pro5S

Model No.

Pro5S-LTE-LA-BT

EUT ldentification No.

20250721Sample#01(Conducted)
20250804 Sample#04(Radiated)
20250625Sample#01(Co-location)

Bluetooth Specification

Bluetooth-LE

3GPP Specification

Bands @ 3G (WCDMA) B1/B2/B4/B5/B8
Bands @ 4G (LTE CAT4) B1/B2/B3/B4/B5/B7/B8/B28/B66

GNSS Specification

GPS, Galileo

Operating Temperature

-20~60 °C

Antenna Information

Refer to Section 1.5

Product Voltage ByDC9Vto32V
Accessory

EEMB LP603448
Battery 3.7V 1050mAh 3.9WH

GJ0325604290

Integrated Certificated Module

WWAN Module

Manufacturer: Quectel Wireless Solutions Co., Ltd.
Module Name: LTE Cat4 Module

Module Model Name: EG950A-LA

FCC ID: XMR2023EG950ALA

Remark: The information of the EUT (Equipment Under Test) was provided by the manufacturer. The

accuracy, completeness, and validity of the information are solely the responsibility of the manufacturer.

1.5.

Radio Specification under Test

Bluetooth Frequency

2402 ~ 2480 MHz

Channel Number 40

Type of modulation GFSK

Data Rate 125 kbps & 500 kbps & 1 Mbps & 2 Mbps
Antenna Type PCB Antenna

Antenna Gain 1.8 dBi
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1.6. Working Frequencies

Channel Frequency Channel Frequency Channel Frequency
00 2402 MHz 01 2404 MHz 02 2406 MHz
03 2408 MHz 04 2410 MHz 05 2412 MHz
06 2414 MHz 07 2416 MHz 08 2418 MHz
09 2420 MHz 10 2422 MHz 11 2424 MHz
12 2426 MHz 13 2428 MHz 14 2430 MHz
15 2432 MHz 16 2434 MHz 17 2436 MHz
18 2438 MHz 19 2440 MHz 20 2442 MHz
21 2444 MHz 22 2446 MHz 23 2448 MHz
24 2450 MHz 25 2452 MHz 26 2454 MHz
27 2456 MHz 28 2458 MHz 29 2460 MHz
30 2462 MHz 31 2464 MHz 32 2466 MHz
33 2468 MHz 34 2470 MHz 35 2472 MHz
36 2474 MHz 37 2476 MHz 38 2478 MHz
39 2480 MHz - - - -
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VRT

Report No.: R2551041069-U201

2. Test Configuration

2.1. Test Mode

Mode 1: Transmit by BLE-125 kbps

Mode 2: Transmit by BLE-500 kbps

Mode 3: Transmit by BLE-1 Mbps

Mode 4: Transmit by BLE-2 Mbps

Mode 5: Transmit by LTE Band 2 + BLE (Co-location)

2.2. Test System Connection Diagram

The device was tested per the guidance ANSI C63.10: 2013 was used to reference the appropriate EUT

setup for radiated spurious emissions testing and AC conducted emissions testing.

Connection Diagram — Radiated Spurious Emissions Testing & AC Conducted Emissions

A
EUT 1
Product Manufacturer Model No.
1 Notebook Lenovo E430C
Cable Type Cable Description Length
A USB Cable Shielded >10m
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Connection Diagram — Radiated Spurious Emissions Testing (Co-location)

A
1
EUT
i 5
;o \\
a \
l
/ LTE
/
/ N
/ / N
, J \
, ; | earphone |
7 7 B
/ ! :
GNSS Bluetooth 2

Cable Type Cable Spec. Length

A Power Cable Non-Shielding >10m
Product Manufacturer Model No.

1 DC Power Supply MESTEK DP3005B

2 Communication R&S CMW500

2.3. Test Software

The test utility software used during testing was “nRF Connect for Desktop”, and the version was v5.2.0.
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VRT

Report No.: R2551041069-U201

2.4. Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

® FCC Part 15.247

® KDB 558074 D01v05r02
® ANSI| C63.10-2013

2.5. Test Environment Condition

Ambient Temperature

15~35°C

Relative Humidity

20 ~75 %RH
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3. Antenna Requirements

Excerpt from §15.203 of the FCC Rules/Requlations:

“An intentional radiator antenna shall be designed to ensure that no antenna other than that furnished by the
responsible party can be used with the device. The use of a permanently attached antenna or of an antenna
that uses a unique coupling to the intentional radiator shall be considered sufficient to comply with the

provisions of this section.”

® The antenna of the device is permanently attached.

® There are no provisions for connection to an external antenna.

Conclusion:

The unit complies with the requirement of §15.203.
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Report No.: R2551041069-U201

4. Measuring Instrument

Instrument Manufacturer |Model No. Asset No. Cali. Interval Cali. Due Date |Test Site
Active Loop Antenna Schwarzbeck |FMZB 1519-60 D [MRTSUEOQ7076 1 year 2025-11-19 WJ-AC1
EMI Test Receiver R&S ESR3 MRTSUEOQ7110 1 year 2026-04-19 WJ-AC1
TRILOG Broad Band

Schwarzbeck |VULB 9163 MRTSUEQ07096 1 year 2026-04-16 WJ-AC1
Antenna
Horn Antenna ETS 3117 MRTSUE06257 1 year 2025-09-08 WJ-AC1
Preamplifier EMCI EMC001330 MRTSUE06643s |1 year 2026-05-13 WJ-AC1
EXA Signal Analyzer Keysight N9010B MRTSUEOQ7147 1 year 2025-11-06 WJ-AC1
Thermohygrometer testo 608-H1 MRTSUE11333 1 year 2026-06-16 WJ-AC1
Thermohygrometer testo 608-H1 MRTSUE 11402 1 year 2025-12-01 WJ-AC1
Anechoic Chamber TDK WJ-AC1 MRTSUEOQ7115 1 year 2026-05-16 WJ-AC1
Broadband Horn Antenna |Schwarzbeck |BBHA 9170 MRTSUEQ07100 1 year 2026-04-10 WJ-AC2
Preamplifier EMCI EMC184045SE MRTSUEO07103 1 year 2026-04-09 WJ-AC2
EXA Signal Analyzer Keysight N9010B MRTSUEQ7147 1 year 2025-11-06 WJ-AC2
Thermohygrometer testo 608-H1 MRTSUE11315 1 year 2026-06-16 WJ-AC2
Thermohygrometer testo 608-H1 MRTSUE11332 1 year 2026-06-05 WJ-AC2
Anechoic Chamber TDK WJ-AC2 MRTSUEOQ7117 1 year 2026-05-12 WJ-AC2
Shielding Room TDK WJ-SR2 MRTSUEOQ7124 N/A N/A WJ-SR2
USB Power Sensor Keysight U2021XA MRTSUEOQ07141 1 year 2026-03-15 WJ-SR2
Signal Analyzer Keysight N9010B MRTSUEOQ7147 1 year 2025-11-06 WJ-SR2
Horn Antenna Schwarzbeck |BBHA 9120D MRTSUE06648 1 year 2025-10-20 SIP-AC2
Preamplifier EMCI EMCO051845SE MRTSUE06601 1 year 2025-11-01 SIP-AC2
Thermohygrometer testo 608-H1 MRTSUE06622 1 year 2025-10-29 SIP-AC2
TRILOG Antenna Schwarzbeck |VULB 9168 MRTSUE06647 1 year 2026-05-15 SIP-AC2
Anechoic Chamber RIKEN SIP-AC2 MRTSUEO06781 1 year 2025-12-20 SIP-AC2
Signal Analyzer Keysight N9020B MRTSUE06604 1 year 2026-01-21 SIP-AC2
EMI Test Receiver R&S ESR3 MRTSUE06185 1 year 2025-12-05 SIP-AC2
Horn Antenna Schwarzbeck |BBHA 9170 MRTSUE06598 1 year 2025-11-03 SIP-AC2
Preamplifier EMCI EMC184045SE MRTSUE06602 1 year 2025-10-08 SIP-AC2
Note: The loss of the RF cable will be measured before testing.
Software Version Function
e3 230711 EMI Test Software
CONTROLLER C0O3000 v 1.03.02 RE Antenna & Turntable
Controller_MF 7802BS 1.02 RE Antenna&turntable
Agilent Power Panel v3.9 Power
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5. Decision Rules and Measurement Uncertainty
5.1. Decision Rules

The Decision Rule is based on Simple Acceptance in accordance with ISO Guide 98-4: 2012 Clause 8.2.

(Measurement uncertainty is not taken into account when stating conformity with a specified requirement.)
5.2. Measurement Uncertainty

Where relevant, the following test uncertainty levels have been estimated for tests performed on the EUT as
specified in CISPR 16-4-2. This uncertainty represents an expanded uncertainty expressed at approximately

the 95% confidence level using a coverage factor of k = 2.

AC Conducted Emission Measurement

The maximum measurement uncertainty is evaluated as:
9 kHz ~ 150 kHz: 3.58 dB
150 kHz ~ 30 MHz: 3.20 dB

Radiated Emission Measurement

The maximum measurement uncertainty is evaluated as:
Coaxial: 9 kHz ~ 30 MHz: 2.35 dB
Coplanar: 9 kHz ~ 30 MHz: 2.37 dB
Horizontal: 30 MHz ~ 200 MHz: 3.47 dB
200 MHz ~ 1 GHz: 4.17 dB
1 GHz ~ 40 GHz: 4.97 dB
Vertical: 30 MHz ~ 200 MHz: 4.07 dB
200 MHz ~ 1 GHz: 5.28 dB
1 GHz ~ 40 GHz: 4.84 dB

Spurious Emissions, Conducted

Measuring Uncertainty for a Level of Confidence of 95% (U=2 Uc(y)): 2.5 dB

Output Power

Measuring Uncertainty for a Level of Confidence of 95% (U=2 Uc(y)): 1.5 dB

Power Spectrum Density

Measuring Uncertainty for a Level of Confidence of 95% (U=2 Uc(y)): 2.5 dB

Occupied Bandwidth

Measuring Uncertainty for a Level of Confidence of 95% (U=2 Uc(y)): 3.2%
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Report No.: R2551041069-U201

VRT

6. Test Result

6.1. Summary

FCC Section(s) Test Description Test Condition Verdict
15.247(a)(2) 6 dB Bandwidth Pass
15.247(b)(3) Output Power Pass
Conducted
15.247(e) Power Spectral Density Pass
15.247(d) Band Edge / Out-of-Band Emissions Pass
15.205 General Field Strength
Radiated Pass
15.209 (Restricted Bands and Radiated Emission)
AC Conducted Emissions
15.207 Line Conducted N/A
150 kHz - 30 MHz
Notes:

1. The analyzer plots shown in this section were captured using a correction table to account for cable and

attenuator losses in the system connecting the EUT to the analyzer across relevant frequencies.

2. For radiated emission test, every axis (X, Y, Z) was also verified. The test results shown in the following

sections represent the worst-case emissions.

3. “N/A” means that this item is not applicable, and the detail information refer to relevant section.
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6.2. 6 dB Bandwidth Measurement

6.2.1. Test Limit

The minimum 6 dB bandwidth shall be at least 500 kHz.
6.2.2. Test Procedure

ANSI C63.10 - 2013 - Section 11.8

6.2.3. Test Setting

1. The Spectrum’s automatic bandwidth measurement capability was used to perform the 6 dB bandwidth
measurement. The “X” dB bandwidth parameter was set to X = 6. The bandwidth measurement was not
influenced by any intermediate power nulls in the fundamental emission.

2. Set RBW =100 kHz

3. VBW =3 x RBW

4. Detector = Peak

5. Trace mode = Max hold

6. Sweep = Auto couple

7. Allow the trace to stabilize

6.2.4. Test Setup

Spectrum Analyzer

. DC Block
: &
@Jﬂﬂtﬂ'ﬂm‘#Jlﬂ'b% e

6.2.5. Test Result

Refer to Appendix A.2.
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6.3. Output Power Measurement

6.3.1. Test Limit

The maximum output power shall be less 1 Watt (30 dBm).

The conducted output power limit specified in paragraph FCC Part 15.247(b) of this section is based on the
use of antennas with directional gains that do not exceed 6 dBi. If transmitting antennas of directional gain
greater than 6 dBi are used, the conducted output power from the intentional radiator shall be reduced below
the stated values in paragraphs FCC Part 15.247(b)(3) of this section, as appropriate, by the amount in dB

that the directional gain of the antenna exceeds 6 dBi.
6.3.2. Test Procedure

ANSI C63.10 - 2013 - Section 11.9.1.3

ANSI C63.10 - 2013 - Section 11.9.2.3.2
6.3.3. Test Setting

Method PKPM1 (Peak Power Measurement of Signals with DTS BW < 50 MHz)

Peak power measurements were performed only when the EUT was transmitting at its maximum power
control level using a broadband power meter with a pulse sensor. The pulse sensor employs a VBW = 50
MHz so this method was only used for signals whose DTS bandwidth was less than or equal to 50 MHz.

Average Power Measurement

Average power measurements were performed only when the EUT was transmitting at its maximum power
control level using a broadband power meter with a pulse sensor. The power meter implemented triggering
and gating capabilities which were set up such that power measurements were recorded only during the ON

time of the transmitter.

6.3.4. Test Setup

DC Block
&
EUT Attenuator Power Sensor
P  —
| @ i 0

6.3.5. Test Result

Refer to Appendix A.3.
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6.4. Power Spectral Density Measurement
6.4.1. Test Limit
The maximum permissible power spectral density is 8 dBm in any 3 kHz band.

The same method of determining the conducted output power shall be used to determine the power spectral

density.

6.4.2. Test Procedure

ANSI C63.10-2013 Section 11.10.2
6.4.3. Test Setting

1. Analyzer was set to the center frequency of the DTS channel under investigation
2. Span = 1.5 times the DTS channel bandwidth

3. RBW=3kHz

4. VBW =10kHz

5. Detector = peak

6. Sweep time = auto couple

7. Trace mode = max hold

8. Trace was allowed to stabilize

6.4.4. Test Setup

Spectrum Analyzer

e

6.4.5. Test Result

DC Block
&
Attenuator

( =

EUT

Refer to Appendix A.4.
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6.5. Conducted Band Edge and Out-of-Band Emissions Measurement

6.5.1. Test Limit

The limit for out-of-band spurious emissions at the band edge is 20 dB below the fundamental emission
level, as determined from the in-band power measurement of the DTS channel performed in a 100 kHz

bandwidth per the PSD procedure.
6.5.2. Test Procedure

ANSI C63.10-2013 - Section 11.11
6.5.3. Test Setting

Reference level measurement

1. Set instrument center frequency to DTS channel center frequency
2. Setthe span to = 1.5 times the DTS bandwidth

3. Setthe RBW =100 kHz

4. Setthe VBW = 3 x RBW

5. Detector = peak

6. Sweep time = auto couple

7. Trace mode = max hold

8. Allow trace to fully stabilize

Emission level measurement

1. Set the center frequency and span to encompass frequency range to be measured
2. RBW =100 kHz

3. VBW =300 kHz

4. Detector = Peak

5. Trace mode = max hold

6. Sweep time = auto couple

7. The trace was allowed to stabilize

6.5.4. Test Setup

Spectrum Analyzer

]

DC Block
&
Attenuator

( =

EUT
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6.5.5. Test Result

Refer to Appendix A.5.
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VRT

6.6. Radiated Spurious Emission Measurement

6.6.1. Test Limit

All out of band emissions appearing in a restricted band as specified in Section 15.205 of the Title 47 CFR

must not exceed the limits shown in Table per Section 15.209.

FCC Part 15 Subpart C Paragraph 15.209
Frequency Field Strength Measured Distance
[MHZ] [MV/m] [Meters]
0.009 - 0.490 2400/F (kHz) 300
0.490 - 1.705 24000/F (kHz) 30
1.705- 30 30 30
30 - 88 100 3
88 - 216 150 3
216 - 960 200 3
Above 960 500 3
6.6.2. Test Procedure
ANSI C63.10 - 2013 - Section 11.11 & 11.12
ANSI C63.10 - 2013 - Section 6.3 (General Requirements)
ANSI C63.10 - 2013 - Section 6.4 (Standard test method below 30 MHz)
ANSI C63.10 - 2013 - Section 6.5 (Standard test method above 30 MHz to 1 GHz)
ANSI C63.10 - 2013 - Section 6.6 (Standard test method above 1 GHz)
6.6.3. Test Setting
Table 1 - RBW as a function of frequency
Frequency RBW
9 ~ 150 kHz 200 ~ 300 Hz
0.15 ~ 30 MHz 9~ 10 kHz
30 ~ 1000 MHz 100 ~ 120 kHz
> 1000 MHz 1 MHz
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Quasi-Peak Measurements below 1 GHz

1.
2.

5.
6.

Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
Span was set greater than 1 MHz

RBW = as specified in Table 1

Detector = CISPR quasi-peak

Sweep time = auto couple

Trace was allowed to stabilize

Peak Measurements above 1 GHz

7.

Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
RBW =1 MHz

VBW = 3 MHz

Detector = Peak

Sweep time = Auto couple

Trace mode = Max hold

Trace was allowed to stabilize

Average Measurements above 1 GHz (Method VB)

1.

2.

Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
RBW =1 MHz
VBW,; if the EUT is configured to transmit with duty cycle = 98%, set VBW = 10 Hz

If the EUT duty cycle is < 98%, set VBW = 1/T. T is the minimum transmission duration.
As an alternative, the instrument may be set to linear detector mode. Ensure that video filtering is applied
in linear voltage domain (rather than in a log or dB domain). Some instruments require linear display
mode in order to accomplish this. Others have a setting for Average-VBW Type, which can be set to
“Voltage” regardless of the display mode
Detector = Peak
Sweep time = Auto
Trace mode = Max hold

Trace was allowed to stabilize
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6.6.4. Test Setup

Report No.: R2551041069-U201

Below 30 MHz Test Setup:

3m

im
Polystyrene

Test Receiver
Tumtable
<
(o]

Below 1 GHz Test Setup:

1~4 m Antenna Antenna Tower

' Reference Point of
Antenna Calibration

............ I . v =
EUT l i A

Polystyrene

3m

Turntable Centre

Test Receiver

IZI[]IZIID
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Above 1 GHz Test Setup:

1~4 m Antenna Antenna Tower
\
EUT 3m -
T 7 )
Reference Point of ‘ e

Antenna Calibration

1.5m | polystyrene

Turntable Centre

Spectrum Analyzer U i ‘[ :
M 9 D

6.6.5. Test Result

Refer to Appendix A.6.
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6.7. Radiated Restricted Band Edge Measurement

6.7.1. Test Limit

For 15.205 requirement:

Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a) of FCC part 15, must

also comply with the radiated emission limits specified in Section 15.209(a).

Frequency Frequency Frequency Frequency
(MHz) (MHz) (MHz) (GHz)
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45 - 515
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35 - 5.46
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25 - 7.75
4.125-4.128 255 - 25.67 1300 - 1427 8.025 - 8.5
417725 - 417775 37.5 - 38.25 1435 - 1626.5 9.0 - 9.2
4.20725 - 4.20775 73 - 746 1645.5 - 1646.5 9.3 -95
6.215-6.218 748 - 75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25 - 134
6.31175-6.31225 123 - 138 2200 - 2300 1447 - 145
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35 - 16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7 - 214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01 - 23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6 - 24.0
12.29 - 12.293 167.72 - 173.2 3332 - 3339 312 - 318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322 - 3354 3600 - 4400 @
13.36 - 13.41 - -- --
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All out of band emissions appearing in a restricted band as specified in Section 15.205 of the Title 47 CFR

must not exceed the limits shown in Table per Section 15.209.

FCC Part 15 Subpart C Paragraph 15.209
Frequency Field Strength Measured Distance
[MHZz] [rV/m] [Meters]
0.009 - 0.490 2400/F (kHz) 300
0.490 - 1.705 24000/F (kHz) 30
1.705 - 30 30 30
30-88 100 3
88 -216 150 3
216 - 960 200 3
Above 960 500 3

6.7.2. Test Procedure
ANSI C63.10-2013 Section 6.3 & 6.6 & 11.13
6.7.3. Test Setting

Peak Field Strength Measurements

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
2. RBW =1 MHz

3. VBW =3 MHz

4. Detector = peak

5. Sweep time = auto couple

6. Trace mode = max hold

7. Trace was allowed to stabilize
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Average Field Strength Measurements

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest

2. RBW =1 MHz

3. VBW,; If the EUT is configured to transmit with duty cycle = 98%, set VBW = 10 Hz.

If the EUT duty cycle is < 98%, set VBW = 1/T. T is the minimum transmission duration.

4. As an alternative, the instrument may be set to linear detector mode. Ensure that video filtering is applied
in linear voltage domain (rather than in a log or dB domain). Some instruments require linear display
mode in order to accomplish this. Others have a setting for Average-VBW Type, which can be set to
“Voltage” regardless of the display mode

5. Detector = Peak

6. Sweep time = auto

7. Trace mode = max hold

8. Allow max hold to run for at least 50 times (1/duty cycle) traces

6.7.4. Test Setup

1~4 m Antenna Antenna Tower
\
EUT Y g =
T T
Reference Point of el Ty |
Antenna Calibration
1.5m | polystyrene

Turntable Centre

Spectrum Analyzer

i

L]@)
[

6.7.5. Test Result

Refer to Appendix A.7.
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VRT

6.8. AC Conducted Emissions Measurement

Report No.: R2551041069-U201

6.8.1. Test Limit

FCC Part 15 Subpart C Paragraph 15.207 Limits

Frequency QP AV
(MHz) (dBuVv) (dBuV)
0.15-0.50 66 - 56 56 - 46

0.50-5.0 56 46

5.0-30 60 50

Note 1: The lower limit shall apply at the transition frequencies.

Note 2: The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to 0.5 MHz.

6.8.2. Test Setup

Test Receiver

EUT
Non-conductive table " I

0000

Vertical ground
reference plane

0.8 m

Bonded to horizontal ground plane

6.8.3. Test Result

The EUT is powered by battery or DC supply, so this test item is not applicable.
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VRT

Report No.: R2551041069-U201

Appendix A - Test Result

A.1 Duty Cycle Test Result

Test Site WJ-SR2

Test Engineer Layla Gui

Test Date 2025-07-23

Test Mode

Duty Cycle

BLE-125 kbps

62.55 %

BLE-500 kbps

62.47 %

BLE-1 Mbps

62.47 %

BLE-2 Mbps

32.86 %

Duty Cycle (T = Tra

nsmission Duration)

BLE-125 kbps (T = 391.4 ps)

BLE-500 kbps (T = 390.1 ps)

Aivg Type: Powar (R
F n

Ref Level 10.60 dBm

Lot g

#Video BW 50 MHZ"

Function

4
‘Select Marker

Markes 3

Ref Lvi Offset 1.60 dB
Ref Level 10.60 g8m

1
Delta (4)

Fixet
hphpigett

e on

ta Markes
teset Delta
r S

Diagram

Center 2402000000 GHz TVideo BW 50 MHz* Span 0 Hz

(2001 pts)

Funclion  Fun

Aivg

Type: Powar (R)
Tng: ¥ n

Ref Lvi Offset 1.60 dB
Ref Level 10.60 dBm

1

Inih e P

#Video BW 50 MHZ"
Sweep 253 n

Function Function Value

Ret Lvi Offset 1.60 dB
Ref Level 10.60 dBm

[ ]

e

ek

TVideo BW 50 MHz*

Function  Fun h  Function Value
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VRT

Report No.: R2551041069-U201

A.2 6 dB Bandwidth Test Result

Test Site WJ-SR2 Test Engineer Layla Gui
Test Date 2025-07-23 ~ 2025-07-25
Test Mode Data Rate Channel No. Frequency 6 dB Bandwidth Limit
(MHz) (MHz) (MHz)
BLE 125 kbps 00 2402 0.6967 20.5
BLE 125 kbps 19 2440 0.6973 20.5
BLE 125 kbps 39 2480 0.6973 205
BLE 500 kbps 00 2402 0.6829 20.5
BLE 500 kbps 19 2440 0.6911 205
BLE 500 kbps 39 2480 0.6920 205
BLE 1 Mbps 00 2402 0.6918 205
BLE 1 Mbps 19 2440 0.6923 205
BLE 1 Mbps 39 2480 0.6983 205
BLE 2 Mbps 00 2402 1.1400 205
BLE 2 Mbps 19 2440 1.1380 205
BLE 2 Mbps 39 2480 1.1290 205

BLE-125 kbps 6 dB Bandwidth

Channel 00 (2402 MHz)

Channel 19 (2440 MHz)

Ref Lvl Offset 1.60 dB
Ref Value 41,60 dBm

#Video BW 300.00 kHz
‘Sweep 1.07 ms (2001 pts)

000 Gtz

Ref Lvi Offset 1.60 dB
Ref Value 41,60 dBm
300.000 kHz

Auto
Man

‘Sweep 1.07 ms (2001 pts)

#Video BW 300.00 kHz

Ref Lvi Offset 1.60 dB
Ref Value 41.60 dBm

#Video BW 300.00 kHz 3 MHz

Span
Sweep 1.07 ms (2001 pis)

"Ml ?
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Report No.: R2551041069-U201

BLE-500 kbps 6 dB Bandwidth

Channel 19 (2440 MHz)

Channel 00 (2402 MHz)
Spectrum Analyzer 2 y o : = pecinm Aralyzer 2 é;;g:[urz-«nd zer3
Input Z: 50 0 Input Z: 50 0 Atten; 12 98

Frequency

E [T ——

Trig: Frea fu
g DC Gate: Of

Awglticid 1010 Settings
Auto #F GamLow  Radio Sid Nene

Freq Ret. Int { Fieq Re. Int {
NFE Adaglive

[Center 2.402000 GHz
[7Res BW 100.00 kHZ

Occupied Bandwidth
10648

Transmit Freq Enor
X dB Bandwidih

L
‘5

X

Ref Lvl Offset 1.60 dB
Ref Value 41,60 d8m

3 MHz
‘Sweep 1.07 ms (2001 pts)

#Video BW 300.00 kHz

Measure Trace Trace 1

Total Power

Power

NFE- Adagiive.

Ref Lvi Offset 1.60 dB
Ref Value 41,60 dBm

#Video BW 300.00 kHz 3 MHz

‘Sweep 1.07 ms (2001 pts)

Measure Trace
jpied Bandwidih
1 Total Power
st Freq Exror
xdB Bandwidih

TS kR

pectrum Analyzer 2
SA

NFE Agaglive

jpied Bandwidth
1

Transmit Freq Enor
X dB Bandwidih

o cm?

Spectnum Anipze 3 Frequency

Ref Lvi Offset 1.60 dB
Ref Value 41.60 dBm

n 3 MHz
7 ms. (2001 pts)

#Video BW 300.00 kHz

asure Trace

Total Power 56 dBm

BLE-1 Mbps 6

dB Bandwidth

Channel 00 (2402 MHz)

Channel 19 (2440 MHz)

cirum Analyzer 1
Swept 54

KEYSIGHT Inout &
BT GO g muto

NFE Adaglive

[Center 2.402000 GHz
2Res BW 100.00 kHz

2 Metncs.

Transmit Freq Enor
X dB Bandwidih

pectrum Analyzer 2
SA

Sorr G
Freq Rt Int S)

7.185 ki
6918 kHz B

Speciun anataer 3 Frequency

Swept
Aiton: 12 48

Ref Lvi Offset 1.60 dB
Ref Value 41.60 dBm

#video BW 300.00 kHz

asure Trace

Total Pow
% of OBW Power

Spectrum Analyzer 1 ctrum Analyzer 2 Spectium Analyzer : .

Swepl sA ‘Swept SA Frequency

KEYSIGHT Input i Input Z- 50 0 Atten: 12 d8
Coupiin Cou CCorr

BT G2 a Fioq Ref Int (S)

NFE_ Adapive

[Spectrum Analyzer 4 SCPI
. ko)
Tog Froa R Centon Froq 2 410000000 G

e Of

#F Gan: Low

Ret Lvi Offset 1.60 dB
Ref Value 41,60 dBm

#Video BW 300.00 kHz n 3 MHz

Center 2.440000 GHz Spa
Sweep 1.07 ms (2001 ps)

asure Trace

jpied Banawidth

1.0714 MHz Total Power

% of OBW Power
xdB

861 Kz
852.3 kHz

fum Analyzer 1

KEYSIGHT Inout RF
Coupling DG

GO ign mutn

NFE Adagl

[Center 2.480000 GHz
2Res BW 100.00 kHz

2 Metncs.
Occupied Bandwidth
1

Transmit Freq Enor
X dB Bandwidin

el ?

o G
Freq Ref int (S

Frequency

[Hold >10/10
adio Std Hone

Ref Lvi Offset 1.60 dB
Ref Value 41,60 dBm

3 MHz

#video BW 300.00 kHz Span
Sweep 1.07 ms (2001 ps)

Measure Trace
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VRT

Report No.: R2551041069-U201

BLE-2 Mbps 6 dB Bandwidth

Channel 00 (2402 MHz)

Channel 19 (2440 MHz)

[specnumanazer 1| TR
KEYSIGHT [nout "*‘

2 Couping DG Comr G
BT G aign aue Freq Re. nt{

sl

Ref Lvl Offset 1.60 dB
Ref Value 27.60 d8m

[Center 2.402000 GHz #Video BW 300.00 kHz

‘Sweep 1.07 ms (2001 pts)

Transmit Freq Enor 16,382 kHz
dwidih 114

[Spectrum Analyzer
(Occupied BW
KEYSIGHT rout RF

271 Coupin
G ign: Auto

R T

496400000 MHz
Auto

Center 2.440000 GHz
rRes BW 100.00 kHz

Ref Lvi Offset 1.60 dB
Ref Value 27.60 dBm

496400000 MHZ

Auto
Man

#Video BW 300.00 kHz
‘Sweep 1.07 ms (2001 pts)

Measure Trace Trace 1

Total Power

Ref Lvi Offset 1.60 dB
Ref Value 27.60 dBm

enter 2.480000 GHz #Video BW 300.00 kHz

7 ms. (2001 pis)

sure Trace

Total Power

Frequency
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A.3 Output Power Test Result

Test Site WJ-SR2 Test Engineer Layla Gui

Test Date 2025-07-23

Test Result of Peak Output Power

Test Data Rate Channel Frequency Peak Power Limit Result
Mode No. (MHz) (dBm) (dBm)

BLE 125 kbps 00 2402 2.52 <30.00 Pass
BLE 125 kbps 19 2440 2.29 <30.00 Pass
BLE 125 kbps 39 2480 1.82 <30.00 Pass
BLE 500 kbps 00 2402 2.53 <30.00 Pass
BLE 500 kbps 19 2440 2.30 <30.00 Pass
BLE 500 kbps 39 2480 1.83 <30.00 Pass
BLE 1 Mbps 00 2402 2.52 <30.00 Pass
BLE 1 Mbps 19 2440 2.28 <30.00 Pass
BLE 1 Mbps 39 2480 1.81 <30.00 Pass
BLE 2 Mbps 00 2402 2.53 <30.00 Pass
BLE 2 Mbps 19 2440 2.31 <30.00 Pass
BLE 2 Mbps 39 2480 1.83 <30.00 Pass

Test Result of Average Output Power (Reporting Only)

Test Data Rate Channel Frequency | Average Power Limit Result
Mode No. (MHz) (dBm) (dBm)

BLE 125 kbps 00 2402 245 < 30.00 Pass
BLE 125 kbps 19 2440 2.21 < 30.00 Pass
BLE 125 kbps 39 2480 1.75 < 30.00 Pass
BLE 500 kbps 00 2402 2.46 < 30.00 Pass
BLE 500 kbps 19 2440 2.23 <30.00 Pass
BLE 500 kbps 39 2480 1.75 <30.00 Pass
BLE 1 Mbps 00 2402 2.45 <30.00 Pass
BLE 1 Mbps 19 2440 2.21 <30.00 Pass
BLE 1 Mbps 39 2480 1.74 <30.00 Pass
BLE 2 Mbps 00 2402 2.46 <30.00 Pass
BLE 2 Mbps 19 2440 2.23 < 30.00 Pass
BLE 2 Mbps 39 2480 1.76 < 30.00 Pass
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A.4 Power Spectral Density Test Result

Test Site WJ-SR2 Test Engineer Layla Gui
Test Date 2025-07-23

Test Mode Data Rate Channel No. Frequency PSD Result Limit Result

(MHz) (dBm /3 kHz) | (dBm / 3 kHz)
BLE 125 kbps 00 2402 -12.03 <8.00 Pass
BLE 125 kbps 19 2440 -12.69 <8.00 Pass
BLE 125 kbps 39 2480 -12.81 <8.00 Pass
BLE 500 kbps 00 2402 -12.07 <8.00 Pass
BLE 500 kbps 19 2440 -12.72 <8.00 Pass
BLE 500 kbps 39 2480 -12.80 <8.00 Pass
BLE 1 Mbps 00 2402 -12.09 <8.00 Pass
BLE 1 Mbps 19 2440 -12.72 <8.00 Pass
BLE 1 Mbps 39 2480 -12.85 <8.00 Pass
BLE 2 Mbps 00 2402 -14.63 <8.00 Pass
BLE 2 Mbps 19 2440 -15.30 <8.00 Pass
BLE 2 Mbps 39 2480 -15.47 <8.00 Pass

BLE-125 kbps PSD

Channel 00 (2402 MHz) Channel 19 (2440 MHz)

+ | 5P Y ey

AUTO TUNE

CF Step. CF Step
170,000 kHz 170,000 kHz

#Video BW 10 kHz i o #Videa BW 10 kHz

f Lvi Offset 1.60
Ref Level 3.60 dBm

’1

AUTO TUNE

CF Step.
170,000 kHz

#Video BW 10 kHz

40 cm? s
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VRT

Report No.: R2551041069-U201

BLE-500 kbps PSD

Channel 00 (2402 MHz)

Channel 19 (2440 MHz)

um Analyzer 1
A

Swept
KEYSIGHT [novt '45'

BT G ugn mun

ICanter 2.4020000 GHz
#Res BW 3.0 kHz

Bast Wids

Corr CCom
Freq Ref: int
NFE Adaglive

Ref Lvl Offset 1.60 dB
Ref Level 3.60 dBm

#Video BW 10 kHz

pectrum Analyzer 4 .
cupied BW

Aivg Type: Log-

SIGHT ot

Couping
G mign Ao

Span
1.70000000 MHz

Swept Span
Zera Span

Start Freq
01150000 Gi
eq

Fi
Stap Fr
28

50000

AUTO TUNE

[Contor 2.4400000 GHz

Span 1
Sweep 179 ms (2001 pts) #Res BW 3.0 kHz

Type: Log-Power |1
Ga ol >100100
IF Gain: Low e

NFE- Adagiive. Track O

Ref Lvi Offset 1.60 dB
Ref Level 3.60 dBm

#Videa BW 10 kHz Span 1.700 MHz

Sweep 179 ms (2001 pts)

um Analyzer 1
wept SA
KEYSIGHT naut "Z'l

BT G ugn mun

[Canter 2.4800000 GHz
#Res BW 3.0 kHz

Corr CCom
Freq Ret: nt {S)
NFE Agaglive

Ref Lvi Offset 1.60 dB
Ref Level 3.60 dBm

#Video BW 10 kHz

+ | [ Frequency

t Span
Zero Spa

Span 1.700 MHz
Sweep 179 ms (2001 pts)

BLE-1 Mbps PSD

Channel 19 (2440 MHz)

um Analyzer 1
wept SA
KEYSIGHT It RF

Couping DC
BT GO ign hutn

ICanter 2.4020000 GHz
#Res BW 3.0 kHz

o
i Low

Ref Lvi Offset 1.60 dB
Ref Level 3.60 dBm

#Video BW 10 kHz

"
an

rum Analyzer 4 SCPI
pied BV +
Aovg Type: Log-Pawer [

[Hold 1007100

Frequency

t Span
Zero Spa

Span 1.700 MHz Contor 2.4400000 GHz
Sweep 179 ms (2001 pts) Res BW 3.0 kHz

Spectrum Analyzer 4 .
E ped B +
Type: Log Pawer |1
Gale: Of AuglHold »1001100
IF Gain: Low

NFE_ Adapiive Sig Track. O

Ret Lvi Offset 1.60 dB
Ref Leve

#Videa BW 10 kHz Span 1.700 MHz

Sweep 179 ms (2001 pts)

trum Analyzer 1
A

wept
KEVSIGHT Inowt RF
R T G [

Aign: Auto

Ref Lvi Offset 1.60 dB
Ref Level 3.60 dBm

#Video BW 10 kHz

Frequency

Aovg Type: Log-Pawer [
ok 100710

170,000 kHz
Auto

Sweep 179 ms (2001 pis)
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Report No.: R2551041069-U201

BLE-2 Mbps PSD

Channel 19 (2440 MHz)

pectrum Analyzer 1 Anly - encs
A iect BW Frequency

Swept vep cuied
KEYSIGHT [nout "F‘ Center Frequency
2 Couping re
BT G ugn aum o Run 100
Span
Ref Lvi Offset 1.60 dB 3.20000000 MHz
Ref Level 3.60 dBm

320,000 kHz
Auto

[Canter 2.402000 GHz #Video BW 10 kHz

SIGHT ot
1 Couping

G mign: Auo

Contor 2.440000 GHz
#Res BW 3.0 kHz

Span
3.20000000 MHz

Swept Span
2Zero Span

Ref Lvi Offset 1.60 dB
Ref Level 3.60 dBm

#Videa BW 10 kHz

pectrum Analyzer 1
wept
KEYSIGHT Inout RF

Couping ¢
RT et

Ref Lvi Offset 1.60 dB
Ref Level 3,61

Iy

F"l \"'_’_‘, Mol

Contor 2.480000 GH: #Video BW 10 kHz
#Res BW 3.0
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A.5 Conducted Band Edge and Out-of-Band Emissions Test Result

Test Site WJ-SR2 Test Engineer Layla Gui
Test Date 2025-07-24 ~ 2025-07-25
Test Mode Data Rate Channel No. Frequency Limit Result
(MHz) (dBc)
BLE 125 kbps 00 2402 20 Pass
BLE 125 kbps 19 2440 20 Pass
BLE 125 kbps 39 2480 20 Pass
BLE 500 kbps 00 2402 20 Pass
BLE 500 kbps 19 2440 20 Pass
BLE 500 kbps 39 2480 20 Pass
BLE 1 Mbps 00 2402 20 Pass
BLE 1 Mbps 19 2440 20 Pass
BLE 1 Mbps 39 2480 20 Pass
BLE 2 Mbps 00 2402 20 Pass
BLE 2 Mbps 19 2440 20 Pass
BLE 2 Mbps 39 2480 20 Pass

36 of 85



Report No.: R2551041069-U201

VRT

BLE-125 kbps Out-of-Band Emissions

Channel 00 (2402 MHz)

100 kHz PSD Reference Level

Low Band Edge

G ign muto
WFE Adsoliv

Ref Lvl Offset 1.60 dB
Ref Level 11,60 dBm

'y

[Canter 2.4020000 GHz #Video BW 300 kHz
KHE

#Res B

+ ’ SR g%

Frequency

Span
1.80000000 MHz

Swept Span
Zero Spa

Frequency ¥

+ ’ SR g%

NFE- Adagiive.

Ref Level 10,00 dBm

#Video BW 300 kHz Span 8.000 MHz

Sweep 1.07 ms

Funclion  FunctionWidlh  Funcion Value

2Pt S,

S
KEYSIGHT nautt RF

Ref Level 5.00 dBm

#Video BW 300 kHz

Function

Swept Span
Zero Span

i T 4 "
e -ﬂm«ylmm«‘mwmwww-wﬂ—uw O imais saiaiian i

Stop 25.00 GHz,

2487000000 GHz

Auto

Function Width  Function Value

Channel 19

(2440 MHz)

100 kHz PSD Reference Level

Spurious Emission 30 MHz ~ 25 GHz

KEYSIGHT Inout RF

Ref Lvi Offset 1.60 dB
Ref Level 11,60 dBm

‘1

[Canter 2.4400000 GHz
100 kHz

Gals
IF Gain_ Low
Sig Track O

Basl Wido

2Zero Span

Start Freq
2439100000 GHz

Stop Freq
0800000

AUTO TUNE
CF Step.
180,000 kHz

Auto
Man

Freq Off
0Hz
X Axis Scale
Lo
Lin

Span 1.800 MHz,
Sweep 1.07 ms (2001 pis)

EE -7 o

#uwq Type: Log-Pawer
jHoid > 1010

Free Bun

Input: R Alian 12 dB.

KEYSIGHT \
— (Gouping DG
G ign: Auto

PHO Fast

Freq Ref

cal
) IF Gain' Low
NFE Adapiive. E

Track O

Ref Level 5,00 dBm
210 Spa

'Start Freq
000 MHz
Gl

=
0000
N Stop Freq
’ ‘Mﬁ_—ML—M1W*Mqt'P’MWhM‘&'\“‘W oAy 00DODDODD

AUTO TUNE
#Video BW 300 kHz Stop 25.00 GHz,
Sweep ~2.44 5 (2001 CF Step.
2497000000 GHz
Auto
Man

Freq Off
0Hz
X Axis Scale:
Lo
Lin

Signal Track

Function _ Func dih  Function Value
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Channel 39 (2480 MHz)

100 kHz PSD Reference Level High Band Edge

+ P 2| Fenensy
KEYSIGHT :fl“ll R

RT G aign Auo

Span
Ref Lvl Offset 1.60 dB . 1.80000000 MHz
Ref Level 11.60 dBm ! Ref Level 14,24 dBm
2

#Video BW 300 kHz

180,000 kHz
Auto
Moge Funclion  Func
N
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Contor 24800000 GHz Span 1.800 MHz
s BW 100 k 07 ms (2001 pts)
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24.8700000 GHz
Ref Level 5.00 dBm Swept Span
2

J

T 1 2
L

AUTO TUNE
#Video BW 300 kHz
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BLE-500 kbps Out-of-Band Emissions

Channel 00 (2402 MHz)

100 kHz PSD Reference Level
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)
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[Canter 2.4020000 GHz
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Frequency
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KEYSIGHT Input i

(Goupling DC
G ign Auto

PHO Fast
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Channel 39 (2480 MHz)

100 kHz PSD Reference Level

High Band Edge
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BLE-1 Mbps Out-of-Band Emissions
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Channel 39 (2480 MHz)

100 kHz PSD Reference Level High Band Edge
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A.6 Radiated Spurious Emission Test Result

Test Site WJ-AC1 Test Engineer Carl Jiang
Test Date 2025-08-06 Test Mode BLE-125 kbps
Remark 1. Average measurement was not performed if peak level lower than average limit.
2. Other frequency was 20 dB below limit line within 1-18 GHz, there is not show in the
report.
Test Frequency Reading Factor Measure Limit Margin | Detector | Polarization
Channel (MHz) Level (dB/m) Level (dBpV/m) (dB)
(dBuV) (dBpV/m)
7466.80 28.04 13.76 41.80 74.00 -32.20 Peak | Horizontal
8320.20 26.95 14.52 41.47 74.00 -32.53 Peak | Horizontal
17960.90 12.09 28.77 40.86 54.00 -13.14 | Average | Horizontal
17960.90 28.83 28.77 57.60 74.00 -16.40 Peak | Horizontal
%0 4253.80 35.68 7.40 43.08 74.00 -30.92 Peak Vertical
7448.10 28.50 13.63 4213 74.00 -31.87 Peak Vertical
17974.50 12.12 29.46 41.58 54.00 -12.42 | Average | Vertical
17974.50 28.98 29.46 58.44 74.00 -15.56 Peak Vertical
7487.20 26.67 13.53 40.20 74.00 -33.80 Peak | Horizontal
8320.20 27.23 14.52 41.75 74.00 -32.25 Peak | Horizontal
17840.20 12.36 28.35 40.71 54.00 -13.29 | Average | Horizontal
17840.20 27.14 28.35 55.49 74.00 -18.51 Peak | Horizontal
" 7526.30 27.30 13.84 41.14 74.00 -32.86 Peak Vertical
8192.70 27.57 14.47 42.04 74.00 -31.96 Peak Vertical
17986.40 12.16 29.57 41.73 54.00 -12.27 |Average | Vertical
17986.40 27.56 29.57 57.13 74.00 -16.87 Peak Vertical
7545.00 27.90 13.73 41.63 74.00 -32.37 Peak Horizontal
16116.40 17.96 25.28 43.24 54.00 -10.76 | Average | Horizontal
16116.40 30.99 25.28 56.27 74.00 -17.73 Peak | Horizontal
17981.30 12.16 29.82 41.98 54.00 -12.02 | Average | Horizontal
39 17981.30 29.51 29.82 59.33 74.00 -14.67 Peak Horizontal
11223.80 27.81 18.65 46.46 74.00 -27.54 Peak Vertical
12077.20 26.01 20.55 46.56 74.00 -27.44 Peak Vertical
17916.70 12.17 28.93 41.10 54.00 -12.90 |Average | Vertical
17916.70 27.15 28.93 56.08 74.00 -17.92 Peak Vertical
Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m)
Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Test Site WJ-AC1 Test Engineer Carl Jiang
Test Date 2025-08-06 Test Mode BLE-500 kbps
Remark 1. Average measurement was not performed if peak level lower than average limit.
2. Other frequency was 20 dB below limit line within 1-18 GHz, there is not show in the
report.
Test Frequency Reading Factor Measure Limit Margin | Detector | Polarization
Channel (MHz) Level (dB/m) Level (dBpV/m) (dB)
(dBuV) (dBpV/m)
7466.80 27.48 13.76 41.24 74.00 -32.76 Peak | Horizontal
8342.30 28.10 14.53 42.63 74.00 -31.37 Peak | Horizontal
17877.60 12.31 29.71 42.02 54.00 -11.98 | Average | Horizontal
17877.60 26.56 29.71 56.27 74.00 -17.73 Peak | Horizontal
%0 11081.00 27.22 18.46 45.68 74.00 -28.32 Peak Vertical
11693.00 26.83 19.50 46.33 74.00 -27.67 Peak Vertical
17993.20 12.47 28.99 41.46 54.00 -12.54 | Average | Vertical
17993.20 24.99 28.99 53.98 74.00 -20.02 Peak Vertical
7492.30 27.92 13.58 41.50 74.00 -32.50 Peak | Horizontal
8281.10 27.70 14.33 42.03 74.00 -31.97 Peak | Horizontal
17877.60 18.12 29.71 47.83 54.00 -6.17 | Average | Horizontal
17877.60 26.98 29.71 56.69 74.00 -17.31 Peak | Horizontal
" 7567.10 26.74 13.97 40.71 74.00 -33.29 Peak Vertical
8323.60 26.98 14.52 41.50 74.00 -32.50 Peak Vertical
17954.10 12.29 28.49 40.78 54.00 -13.22 | Average | Vertical
17954.10 2713 28.49 55.62 74.00 -18.38 Peak Vertical
7436.20 28.95 13.49 42.44 74.00 -31.56 Peak Horizontal
8281.10 27.52 14.33 41.85 74.00 -32.15 Peak | Horizontal
17979.60 12.26 29.73 41.99 54.00 -12.01 | Average | Horizontal
17979.60 30.25 29.73 59.98 74.00 -14.02 Peak Horizontal
% 11057.20 27.42 18.33 45.75 74.00 -28.25 Peak Vertical
11718.50 26.12 19.62 45.74 74.00 -28.26 Peak Vertical
17916.70 12.40 28.93 41.33 54.00 -12.67 |Average | Vertical
17916.70 26.76 28.93 55.69 74.00 -18.31 Peak Vertical
Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m)
Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Test Site WJ-AC1 Test Engineer Carl Jiang
Test Date 2025-08-07 Test Mode BLE-1 Mbps
Remark 1. Average measurement was not performed if peak level lower than average limit.
2. Other frequency was 20 dB below limit line within 1-18 GHz, there is not show in the
report.
Test Frequency Reading Factor Measure Limit Margin | Detector | Polarization
Channel (MHz) Level (dB/m) Level (dBpV/m) (dB)
(dBuV) (dBpV/m)
4906.60 30.45 8.36 38.81 74.00 -35.19 Peak | Horizontal
7487.20 28.49 13.53 42.02 74.00 -31.98 Peak | Horizontal
17988.10 12.06 29.42 41.48 54.00 -12.52 | Average | Horizontal
17988.10 28.50 29.42 57.92 74.00 -16.08 Peak | Horizontal
%0 4945.70 31.32 8.20 39.52 74.00 -34.48 Peak Vertical
7466.80 28.31 13.76 42.07 74.00 -31.93 Peak Vertical
17993.20 12.05 28.99 41.04 54.00 -12.96 |Average | Vertical
17993.20 28.40 28.99 57.39 74.00 -16.61 Peak Vertical
7448.10 27.82 13.63 41.45 74.00 -32.55 Peak | Horizontal
8277.70 26.75 14.33 41.08 74.00 -32.92 Peak | Horizontal
17991.50 12.24 29.13 41.37 54.00 -12.63 | Average | Horizontal
17991.50 29.30 29.13 58.43 74.00 -15.57 Peak | Horizontal
" 7487.20 26.97 13.53 40.50 74.00 -33.50 Peak Vertical
8320.20 29.34 14.52 43.86 74.00 -30.14 Peak Vertical
17881.00 12.12 29.39 41.51 54.00 -12.49 |Average | Vertical
17881.00 28.86 29.39 58.25 74.00 -15.75 Peak Vertical
7466.80 27.93 13.76 41.69 74.00 -32.31 Peak | Horizontal
8235.20 28.26 14.38 42.64 74.00 -31.36 Peak | Horizontal
17862.30 12.35 29.21 41.56 54.00 -12.44 | Average | Horizontal
17862.30 28.80 29.21 58.01 74.00 -15.99 Peak | Horizontal
% 7487.20 26.87 13.53 40.40 74.00 -33.60 Peak Vertical
8214.80 27.89 14.56 42.45 74.00 -31.55 Peak Vertical
17823.20 12.15 29.58 41.73 54.00 -12.27 |Average | Vertical
17823.20 28.15 29.58 57.73 74.00 -16.27 Peak Vertical
Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m)
Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Test Site WJ-AC1 Test Engineer Carl Jiang
Test Date 2025-08-07 Test Mode BLE-2 Mbps
Remark 1. Average measurement was not performed if peak level lower than average limit.
2. Other frequency was 20 dB below limit line within 1-18 GHz, there is not show in the
report.
Test Frequency Reading Factor Measure Limit Margin | Detector | Polarization
Channel (MHz) Level (dB/m) Level (dBpV/m) (dB)
(dBuV) (dBpV/m)
4804.60 37.16 8.31 45.47 74.00 -28.53 Peak | Horizontal
7487.20 28.20 13.53 41.73 74.00 -32.27 Peak | Horizontal
17983.00 12.25 29.85 42.10 54.00 -11.90 |Average | Horizontal
17983.00 28.88 29.85 58.73 74.00 -15.27 Peak | Horizontal
%0 4906.60 30.39 8.36 38.75 74.00 -35.25 Peak Vertical
7602.80 27.81 13.78 41.59 74.00 -32.41 Peak Vertical
17881.00 12.41 29.39 41.80 54.00 -12.20 |Average | Vertical
17881.00 26.21 29.39 55.60 74.00 -18.40 Peak Vertical
7466.80 30.15 13.76 43.91 74.00 -30.09 Peak Horizontal
8320.20 26.92 14.52 41.44 74.00 -32.56 Peak | Horizontal
17881.00 12.16 29.39 41.55 54.00 -12.45 | Average | Horizontal
17881.00 24.33 29.39 53.72 74.00 -20.28 Peak | Horizontal
" 7526.30 27.48 13.84 41.32 74.00 -32.68 Peak Vertical
8235.20 27.76 14.38 42.14 74.00 -31.86 Peak Vertical
17881.00 12.15 29.39 41.54 54.00 -12.46 |Average | Vertical
17881.00 27.63 29.39 57.02 74.00 -16.98 Peak Vertical
7526.30 29.23 13.84 43.07 74.00 -30.93 Peak | Horizontal
8364.40 28.27 14.55 42.82 74.00 -31.18 Peak Horizontal
17996.60 12.36 28.70 41.06 54.00 -12.94 | Average | Horizontal
17996.60 29.41 28.70 58.11 74.00 -15.89 Peak | Horizontal
% 7454.90 27.92 13.69 41.61 74.00 -32.39 Peak Vertical
8323.60 27.38 14.52 41.90 74.00 -32.10 Peak Vertical
17869.10 12.16 29.44 41.60 54.00 -12.40 |Average | Vertical
17869.10 26.73 29.44 56.17 74.00 -17.83 Peak Vertical
Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB/m)
Factor (dB/m) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Test Site SIP-AC2 Test Engineer Justin Guo

Test Date 2025-08-01 Test Mode LTE Band 2 + BLE

Remark 1. Average measurement was not performed if peak level lower than average limit.

2. Other frequency was 20 dB below limit line within 1-18 GHz, there is not show in the
report.
Frequency Reading Factor Measure Limit Margin | Detector | Polarization
(MHz) Level (dB/m) Level (dBuV/m) (dB)
(dBuV) (dBpV/m)

11130.300 40.91 7.75 48.66 74.00 -25.34 Peak Horizontal
14788.700 38.49 12.25 50.74 74.00 -23.26 Peak Horizontal
17954.100 24.81 20.02 44.83 54.00 -9.17 | Average | Horizontal
17954.100 34.70 20.02 54.73 74.00 -19.27 Peak Horizontal
10232.700 42.56 6.00 48.56 74.00 -25.44 Peak Vertical
14521.800 26.53 12.49 39.02 54.00 -14.98 | Average Vertical
14521.800 39.39 12.49 51.87 74.00 -22.13 Peak Vertical
17996.600 25.15 21.02 46.17 54.00 -7.83 | Average Vertical
17996.600 36.72 21.02 57.74 74.00 -16.26 Peak Vertical
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The Result of Radiated Emission below 1 GHz:
Site WJ-AC1 Test Date 2025-08-07
Temperature 26.2 °C Humidity 49.3 %
Limit FCC_Part 15.209 RSE (3 m) Test Engineer Carl Jiang
Factor VULB 9163 07099 3 m Polarity Horizontal
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 1M at 2402 MHz
30 Level (dBu%im)
72.0
64.0
56.0
48.0 [
40.0 |
32.0
24.0 &
16.0 M
8.0
UED 50 100 200 500 1000
Frequency (MHz)
Trace:
N - Frequency Reading C.F Measurement| Margin Limit .
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 47.29 -9.60 20.51 10.91 -29.09 40.00 QP
2 * 177.07 2.90 16.15 19.05 -24.45 43.50 QP
3 281.01 -4.30 20.20 15.90 -30.10 46.00 QP
4 324.46 -3.90 21.35 17.45 -28.55 46.00 QP
5 373.57 -5.30 22.44 17.14 -28.86 46.00 QP
6 873.41 -9.90 30.85 20.95 -25.05 46.00 QP
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.
2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).

4. The amplitude of radiated emissions (frequency range from 9 kHz to 30 MHz and 18 GHz to 25 GHz) is that

proximity to ambient noise, which also are attenuated more than 20 dB below the permissible value.

Therefore, the data is not presented in the report.

50 of 85




Site WJ-AC1 Test Date 2025-08-07
Temperature 26.2 °C Humidity 49.3 %
Limit FCC_Part 15.209 RSE (3 m) Test Engineer Carl Jiang
Factor VULB 9163 07099 3 m Polarity Vertical
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 1M at 2402 MHz
30 Level (dBu%im)
72.0
64.0
56.0
48.0 [
40.0 |
32.0
24.0
16.0
8.0
UED 50 100 200 500 1000
Frequency (MHz)
Trace:
N - Frequency Reading C.F Measurement| Margin Limit .
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 * 42.87 5.70 19.95 25.65 -14.35 40.00 QP
2 86.44 5.10 15.19 20.29 -19.71 40.00 QP
3 204.17 -1.60 17.94 16.34 -27.16 43.50 QP
4 267.55 6.10 19.85 25.95 -20.05 46.00 QP
5 353.44 4.80 22.32 2712 -18.88 46.00 QP
6 445.32 -8.70 23.89 15.19 -30.81 46.00 QP

Notes:

1. " * "indicates the worst-case emission level observed during the measurement.

2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).

3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).

4. The amplitude of radiated emissions (frequency range from 9 kHz to 30 MHz and 18 GHz to 25 GHz) is that
proximity to ambient noise, which also are attenuated more than 20 dB below the permissible value.

Therefore, the data is not presented in the report.
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A.7 Radiated Restricted Band Edge Test Result

Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Horizontal
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 125K at 2402 MHz
130 Lewvel (dBuim)
117.0 —
|
104.0
a1.0
78.0
65.0 1 = FI 1!
52.0
39.0
26.0
13.0
0
2310 2329, 2348, 2367, 2386, 2405
Frequency (MHz)
Trace:
Frequency Reading C.F Measurement Margin Limit
No | Mark Detector
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 * 2387.45 25.32 36.82 62.14 -11.86 74.00 Peak
2 2390.00 21.76 36.83 58.59 -15.41 74.00 Peak
3 2401.52 67.38 36.91 104.29 N/A N/A Peak
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.
2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Horizontal
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 125K at 2402 MHz
130 Lewvel (dBuim)
117.0
104.0 3
91.0
78.0
65.0
52.0 ] |
3g g| Mo : — — "*""'JI
26.0
13.0
%310 2329, 2348, 2367, 23% 2405
Frequency (MHz)
Trace:
NS v Frequency Reading C.F Measurement Margin Limit I
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 * 2386.12 8.22 36.81 45.04 -8.96 54.00 Average
2 2390.00 6.86 36.83 43.69 -10.31 54.00 Average
3 2401.93 64.01 36.92 100.92 N/A N/A Average
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.
2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Vertical
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 125K at 2402 MHz
130 Lewvel (dBuim)
117.0
104.0 3
91.0
78.0
65.0 1 2 Il| \l.
52.0
39.0
26.0
13.0
%310 2329, 2348, 2367, 2386, 2405
Frequency (MHz)
Trace:
NS v Frequency Reading C.F Measurement Margin Limit I
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 * 2388.15 24.81 36.82 61.63 -12.37 74.00 Peak
2 2390.00 21.74 36.83 58.57 -15.43 74.00 Peak
3 2402.53 61.96 36.92 98.88 N/A N/A Peak
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.

2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Vertical
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 125K at 2402 MHz
130 Lewvel (dBuim)
117.0
104.0 3
91.0
78.0
65.0
52.0 I = _JI |I
39.0
26.0
13.0
%310 2329, 2348, 2367, 2386, 2405
Frequency (MHz)
Trace:
NS v Frequency Reading C.F Measurement Margin Limit I
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 * 2361.27 8.02 36.72 4473 -9.27 54.00 Average
2 2390.00 6.35 36.83 43.18 -10.82 54.00 Average
3 2401.91 58.50 36.92 95.41 N/A N/A Average
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.

2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Horizontal
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 125K at 2480 MHz
130 Lewvel (dBuim)
117.0
.1
104.0
a1.0
78.0
= ]
65.0 \"'
52.0
39.0
26.0
13.0
0
2478 24824 2486.8 2491 .2 2495 6 2500
Frequency (MHz)
Trace:
Frequency Reading C.F Measurement Margin Limit
No | Mark Detector
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 2479.52 65.55 37.04 102.59 N/A N/A Peak
2 2483.50 25.62 37.05 62.68 -11.32 74.00 Peak
3 * 2483.97 27.29 37.05 64.34 -9.66 74.00 Peak
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.
2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Horizontal
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 125K at 2480 MHz
130 Lewvel (dBuim)
117.0
104.0 1
91.0
78.0
65.0
52.0 =
39.0 T T M in—
26.0
13.0
%4?’8 2482.4 2486.8 2491.2 2495.6 2500
Frequency (MHz)
Trace:
NS v Frequency Reading C.F Measurement Margin Limit I
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 2479.95 61.96 37.04 99.00 N/A N/A Average
2 2483.50 8.94 37.05 45.99 -8.01 54.00 Average
3 * 2483.59 9.80 37.05 46.85 -7.15 54.00 Average
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.

2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Vertical
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 125K at 2480 MHz
130 Level {dBuWim})
117.0
104.0 1
91.0
78.0
f =
65.0 v
52.0
39.0
26.0
13.0
0
2478 2482.4 2486.8 2491.2 2495.6 2500
Frequency (MHz)
Trace:
Frequency Reading C.F Measurement Margin Limit
No | Mark Detector
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 2479.51 61.46 37.04 98.50 N/A N/A Peak
2 2483.50 22.02 37.05 59.07 -14.93 74.00 Peak
3 * 2483.68 25.00 37.05 62.06 -11.94 74.00 Peak
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.

2. C.F (dB/m)

= Antenna Factor (dB/m) + Cable Loss (dB).

3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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VRT

Report No.: R2551041069-U201

Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Vertical
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 125K at 2480 MHz
130 Lewvel (dBuim)
117.0
104.0 4
91.0
78.0
65.0
52.0 "‘-..d =
39.0
26.0
13.0
%4?’8 2482.4 2486.8 2491.2 2495.6 2500
Frequency (MHz)
Trace:
NS v Frequency Reading C.F Measurement Margin Limit I
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 2480.00 58.02 37.04 95.06 N/A N/A Average
2 2483.50 7.80 37.05 44.85 -9.15 54.00 Average
3 * 2491.82 8.30 37.07 45.38 -8.62 54.00 Average
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.

2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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VRT

Report No.: R2551041069-U201

Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Horizontal
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 500K at 2402 MHz
130 Level {dBuWim})
117.0 —
|
104.0
91.0
78.0
65.0 1 z I| 11
52.0
39.0
26.0
13.0
G e
2310 23249, 2348, 2367T. 2386, 2405
Frequency (MHz)
Trace:
Frequency Reading C.F Measurement Margin Limit
No | Mark Detector
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 * 2385.28 24.72 36.81 61.53 -12.47 74.00 Peak
2 2390.00 20.76 36.83 57.59 -16.41 74.00 Peak
3 2401.55 67.46 36.91 104.38 N/A N/A Peak
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.

2. C.F (dB/m)

= Antenna Factor (dB/m) + Cable Loss (dB).

3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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VRT

Report No.: R2551041069-U201

Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Horizontal
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 500K at 2402 MHz
130 Lewvel (dBuim)
117.0
104.0 3
91.0
78.0
65.0
52.0 1 5 ||
39.0
26.0
13.0
%310 2329, 2348, 2367, 2386, 2405
Frequency (MHz)
Trace:
NS v Frequency Reading C.F Measurement Margin Limit I
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 * 2370.35 8.05 36.73 44.79 -9.21 54.00 Average
2 2390.00 6.19 36.83 43.02 -10.98 54.00 Average
3 2402.03 63.97 36.92 100.88 N/A N/A Average
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.

2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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VRT

Report No.: R2551041069-U201

Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Vertical
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 500K at 2402 MHz
130 Lewvel (dBuim)
117.0
104.0 3
91.0
78.0
65.0 1 2 III ‘l\
52.0 W ot s bl o gl e
39.0
26.0
13.0
%310 2329, 2348, 2367, 2386, 2405
Frequency (MHz)
Trace:
NS v Frequency Reading C.F Measurement Margin Limit I
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 * 2371.79 25.55 36.74 62.29 -11.71 74.00 Peak
2 2390.00 22.39 36.83 59.23 -14.77 74.00 Peak
3 2402.54 61.92 36.92 98.84 N/A N/A Peak
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.

2. C.F (dB/m)

= Antenna Factor (dB/m) + Cable Loss (dB).

3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Vertical
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 500K at 2402 MHz
130 Lewvel (dBuim)
117.0
104.0 3
91.0
78.0
65.0
52.0 _| = J |I
39.0
26.0
13.0
%310 2329, 2348, 2367, 2386, 2405
Frequency (MHz)
Trace:
NS v Frequency Reading C.F Measurement Margin Limit I
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 * 2360.44 8.21 36.71 44.93 -9.07 54.00 Average
2 2390.00 6.22 36.83 43.05 -10.95 54.00 Average
3 2401.92 58.56 36.92 95.48 N/A N/A Average
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.
2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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VRT

Report No.: R2551041069-U201

Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Horizontal
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 500K at 2480 MHz
130 Lewvel (dBuim)
117.0
_-I
104.0
a1.0
78.0
EJ
65.0 \“,.
52.0
39.0
26.0
13.0
G S
2478 24824 2486.8 2491 .2 2495 6 2500
Frequency (MHz)
Trace:
Frequency Reading C.F Measurement Margin Limit
No | Mark Detector
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 2479.49 65.57 37.04 102.61 N/A N/A Peak
2 2483.50 25.98 37.05 63.03 -10.97 74.00 Peak
3 * 2483.93 27.71 37.05 64.76 -9.24 74.00 Peak
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.
2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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VRT

Report No.: R2551041069-U201

Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Horizontal
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 500K at 2480 MHz
130 Lewvel (dBuim)
117.0
104.0 1
91.0
78.0
65.0
52.0 \5‘* —
39.0
26.0
13.0
%4?8 2485 2486.8 2491.2 2495.6 2500
Frequency (MHz)
Trace:
NS v Frequency Reading C.F Measurement Margin Limit I
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 2480.04 61.92 37.04 98.96 N/A N/A Average
2 2483.50 8.80 37.05 45.86 -8.14 54.00 Average
3 * 2483.58 9.77 37.05 46.82 -7.18 54.00 Average
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.

2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).

65 of 85




VRT

Report No.: R2551041069-U201

Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Vertical
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 500K at 2480 MHz
130 Lewvel (dBuim)
117.0
104.0 1
91.0
78.0
65.0| | N -
52.0
39.0
26.0
13.0
%4?8 2482.4 2486.8 2491.2 2495.6 2500
Frequency (MHz)
Trace:
NS v Frequency Reading C.F Measurement Margin Limit I
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 2479.51 61.42 37.04 98.46 N/A N/A Peak
2 2483.50 22.07 37.05 59.13 -14.87 74.00 Peak
3 * 2490.66 24.76 37.07 61.83 -12.17 74.00 Peak
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.

2. C.F (dB/m)

= Antenna Factor (dB/m) + Cable Loss (dB).

3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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VRT

Report No.: R2551041069-U201

Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Vertical
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 500K at 2480 MHz
130 Lewvel (dBuim)
117.0
104.0 1
91.0
78.0
65.0
N 1
39.0
26.0
13.0
%4?8 2482.4 2486.8 2491.2 2495.6 2500
Frequency (MHz)
Trace:
NS v Frequency Reading C.F Measurement Margin Limit I
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 2479.95 58.02 37.04 95.06 N/A N/A Average
2 2483.50 7.1 37.05 44.16 -9.84 54.00 Average
3 * 2484.71 8.64 37.06 45.69 -8.31 54.00 Average
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.

2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).

67 of 85




VRT

Report No.: R2551041069-U201

Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Horizontal
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 1M at 2402 MHz
130 Lewvel (dBuim)
117.0 —
ot
104.0
a1.0
78.0
65.0 1 = i \
52.0
39.0
26.0
13.0
0
2310 2329, 2348, 2367, 2386, 2405
Frequency (MHz)
Trace:
Frequency Reading C.F Measurement Margin Limit
No | Mark Detector
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 * 2382.48 24.99 36.79 61.78 -12.22 74.00 Peak
2 2390.00 22.90 36.83 59.73 -14.27 74.00 Peak
3 2402.29 67.35 36.92 104.27 N/A N/A Peak
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.

2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Horizontal
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 1M at 2402 MHz
130 Lewvel (dBuim)
117.0
3
104.0
a1.0
78.0
65.0
52.0 = 2 T
39.0
26.0
13.0
0
2310 2329, 2348, 2367, 2386, 2405
Frequency (MHz)
Trace:
Frequency Reading C.F Measurement Margin Limit
No | Mark Detector
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 * 2374.95 9.63 36.76 46.38 -7.62 54.00 Average
2 2390.00 7.85 36.83 44.68 -9.32 54.00 Average
3 2402.00 66.66 36.92 103.57 N/A N/A Average
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.
2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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VRT

Report No.: R2551041069-U201

Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Vertical
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 1M at 2402 MHz
130 Lewvel (dBuim)
117.0
3
104.0
a1.0
78.0
65.0 1 = J \
O e L e S (D e i Lo S et e Lo
52.0
39.0
26.0
13.0
0
2310 2329, 2348, 2367, 2386, 2405
Frequency (MHz)
Trace:
Frequency Reading C.F Measurement Margin Limit
No | Mark Detector
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 * 2375.15 24.67 36.76 61.43 -12.57 74.00 Peak
2 2390.00 22.15 36.83 58.98 -15.02 74.00 Peak
3 2402.28 65.89 36.92 102.81 N/A N/A Peak
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.

2. C.F (dB/m)

= Antenna Factor (dB/m) + Cable Loss (dB).

3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Vertical
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 1M at 2402 MHz
130 Lewvel (dBuim)
117.0
104.0 3
91.0
78.0
65.0
52.0 1 2
JGp | VS — ittt eepios ointiomsnd |
26.0
13.0
%310 2329, 2348, 2367, 2386, 2405
Frequency (MHz)
Trace:
NS v Frequency Reading C.F Measurement Margin Limit I
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 * 2371.85 9.36 36.74 46.10 -7.90 54.00 Average
2 2390.00 7.70 36.83 44.53 -9.47 54.00 Average
3 2402.09 61.13 36.92 98.05 N/A N/A Average
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.
2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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VRT

Report No.: R2551041069-U201

Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Horizontal
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 1M at 2480 MHz
130 Lewvel (dBuim)
117.0
104.0
91.0
78.0

65.0 ((

52.0
39.0
26.0
13.0
G —
2478 2482.4 2486.8 2491.2 24956 2500
Frequency (MHz)
Trace:
Frequency Reading C.F Measurement Margin Limit
No | Mark Detector
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 2479.76 65.51 37.04 102.55 N/A N/A Peak
2 2483.50 26.74 37.05 63.79 -10.21 74.00 Peak
3 * 2483.56 28.86 37.05 65.91 -8.09 74.00 Peak
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.
2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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VRT

Report No.: R2551041069-U201

Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Horizontal
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 1M at 2480 MHz
130 Lewvel (dBuim)
117.0
1
104.0
a1.0
78.0
65.0
52.0| 7 S
39.0 -
26.0
13.0
0
2478 24824 2486.8 2491 .2 2495 6 2500
Frequency (MHz)
Trace:
Frequency Reading C.F Measurement Margin Limit
No | Mark Detector
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 2480.06 64.82 37.04 101.87 N/A N/A Average
2 2483.50 8.53 37.05 45.59 -8.41 54.00 Average
3 * 2484.70 9.93 37.06 46.98 -7.02 54.00 Average
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.

2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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VRT

Report No.: R2551041069-U201

Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Vertical
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 1M at 2480 MHz
130 Lewvel (dBuim)
117.0
104.0
91.0
78.0

65.0 /

o 3

52.0
39.0
26.0
13.0
0
2478 2482.4 2486.8 2491.2 2495.6 2500
Frequency (MHz)
Trace:
Frequency Reading C.F Measurement Margin Limit
No | Mark Detector
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 2479.77 61.60 37.04 98.64 N/A N/A Peak
2 2483.50 21.31 37.05 58.36 -15.64 74.00 Peak
3 * 2487.63 24.91 37.06 61.98 -12.02 74.00 Peak
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.
2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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VRT

Report No.: R2551041069-U201

Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Vertical
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 1M at 2480 MHz
130 Lewvel (dBuim)
117.0
104.0 1
91.0
78.0
65.0
520/ N o o
39.0
26.0
13.0
%4?’8 2482.4 2486.8 2491.2 2495.6 2500
Frequency (MHz)
Trace:
NS v Frequency Reading C.F Measurement Margin Limit I
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 2480.07 60.38 37.04 97.42 N/A N/A Average
2 2483.50 7.93 37.05 44.99 -9.01 54.00 Average
3 * 2494 .41 9.61 37.08 46.69 -7.31 54.00 Average
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.

2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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VRT

Report No.: R2551041069-U201

Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Horizontal
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 2M at 2402 MHz
130 Level {(dBuVim})
117.0 —
'}
104.0
a1.0
78.0 ”
' ]
65.0 Mmmw ]'|
52.0
39.0
26.0
13.0
0
2310 2329, 2348, 2367, 2386, 2405
Frequency (MHz)
Trace:
Frequency Reading C.F Measurement Margin Limit
No | Mark Detector
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 * 2367.60 29.82 36.73 66.55 -7.45 74.00 Peak
2 2390.00 26.64 36.83 63.47 -10.53 74.00 Peak
3 2402.46 67.31 36.92 104.23 N/A N/A Peak
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.

2. C.F (dB/m)

= Antenna Factor (dB/m) + Cable Loss (dB).

3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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VRT

Report No.: R2551041069-U201

Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Horizontal
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 2M at 2402 MHz
130 Lewvel (dBuim)
117.0
5
104.0
a1.0
78.0
65.0
1
52.0 Z f
39.0
26.0
13.0
0
2310 2329, 2348, 2367, 2386, 2405
Frequency (MHz)
Trace:
Frequency Reading C.F Measurement Margin Limit
No | Mark Detector
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 * 2389.51 11.05 36.83 47.88 -6.12 54.00 Average
2 2390.00 8.28 36.83 4512 -8.88 54.00 Average
3 2401.99 65.38 36.92 102.29 N/A N/A Average
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.
2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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VRT

Report No.: R2551041069-U201

Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Vertical
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 2M at 2402 MHz
130 Lewvel (dBuim)
117.0
104.0 °
91.0
78.0
65.0 b |I \
52.0
39.0
26.0
13.0
%310 2329, 2348, 2367, 2386, 2405
Frequency (MHz)
Trace:
NS v Frequency Reading C.F Measurement Margin Limit I
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 * 2389.71 24.83 36.83 61.66 -12.34 74.00 Peak
2 2390.00 22.68 36.83 59.51 -14.49 74.00 Peak
3 2402.53 64.10 36.92 101.02 N/A N/A Peak
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.
2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Vertical
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 2M at 2402 MHz
130 Lewvel (dBuim)
117.0
104.0 3
a1.0
78.0
65.0
52.0 1 =
i e fenininillh P R dtninfinpilinipyts it ilpuniphlin gl PR TR
39.0
26.0
13.0
0
2310 2329, 2348, 2367, 2386, 2405
Frequency (MHz)
Trace:
Frequency Reading C.F Measurement Margin Limit
No | Mark Detector
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 * 2377.98 11.00 36.77 47.77 -6.23 54.00 Average
2 2390.00 8.68 36.83 45.51 -8.49 54.00 Average
3 2402.08 59.77 36.92 96.69 N/A N/A Average
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.
2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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VRT

Report No.: R2551041069-U201

Site WJ-AC1 Test Date 2025-08-06
Temperature 24.5°C Humidity 53.6 %
Limit FCC_Part 15_Band Edge (3 m) Test Engineer Carl Jiang
Factor Horn 3117_06257 Polarity Horizontal
EUT Pro5S Test Voltage By PC
Test Mode Transmit by BLE 2M at 2480 MHz
130 Lewvel (dBuim)
117.0
_-I
104.0
a1.0
78.0
65.0 \gf
52.0
39.0
26.0
13.0
G —
2478 24824 2486.8 2491 .2 2495 6 2500
Frequency (MHz)
Trace:
Frequency Reading C.F Measurement Margin Limit
No | Mark Detector
(MHz) (dBuV) (dB/m) (dBuV/m) (dB) (dBuV/m)
1 2479.50 65.55 37.04 102.59 N/A N/A Peak
2 2483.50 23.06 37.05 60.11 -13.89 74.00 Peak
3 * 2483.55 26.87 37.05 63.92 -10.08 74.00 Peak
Notes:

1. " * "indicates the worst-case emission level observed during the measurement.
2. C.F (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB).
3. Measurement (dBuV/m) = Reading (dBuV) + C.F (dB/m).
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